



1306 S. Alameda Street, Compton, CA 90221-4803 Tel: (323) 752-0060 www.falltech.com

FallTech Test Report							
Test Report No.	PC-2288	Rpt. Date	7/8/2021	Rpt. Rev	Rev Date		
Report Prepared For	FallTech						
Initiated By	Dan Redden	Test Specification(s) ANSI Z359.11-2021: 4.3.5, 4.3.3, 4.3			21: 4.3.5, 4.3.3, 4.3.4, 4.3.6		
Part No.	81293DM			Part No. Revision	A		
Part Description	FT-One Fit FBH 3D Standar	d Non-belted, M	edium, TB Leg	gs/QC Chest			
Test Request No.	PC-2288			Date Complete	7/7/2021		
Test Operator(s)	Yesbet Sierra / Jay Sponl	nolz		-			
	Mate	erial/Sample	Identificati	ion			
Sample ID		-	Descrip	otion			
SST1	FT-	FT-One Fit FBH 3D Standard Non-belted, Medium, TB Legs/QC Chest					
SST2	FT-One Fit FBH 3D Standard Non-belted, Medium, TB Legs/QC Chest						
SST3	FT-One Fit FBH 3D Standard Non-belted, Medium, TB Legs/QC Chest						
SD1	FT-One Fit FBH 3D Standard Non-belted, Medium, TB Legs/QC Chest						
SD2	FT-One Fit FBH 3D Standard Non-belted, Medium, TB Legs/QC Chest						
SD3	FT-One Fit FBH 3D Standard Non-belted, Medium, TB Legs/QC Chest						
DPT1	FT-	FT-One Fit FBH 3D Standard Non-belted, Medium, TB Legs/QC Chest					
DPT2	FT-	One Fit FBH 3D St	andard Non-be	Ited, Medium, TB Legs/C	QC Chest		
DPT3	FT-	FT-One Fit FBH 3D Standard Non-belted, Medium, TB Legs/QC Chest					
HF1	FT-	One Fit FBH 3D St	andard Non-be	Ited, Medium, TB Legs/C	QC Chest		
HF2	FT-One Fit FBH 3D Standard Non-belted, Medium, TB Legs/QC Chest						
HF3	FT-	One Fit FBH 3D St	andard Non-be	Ited, Medium, TB Legs/C	QC Chest		
11	FT-	One Fit FBH 3D St	andard Non-be	Ited, Medium, TB Legs/C	QC Chest		
12	FT-	FT-One Fit FBH 3D Standard Non-belted, Medium, TB Legs/QC Chest					
13	FT-	One Fit FBH 3D St	andard Non-be	Ited, Medium, TB Legs/C	QC Chest		

Test Summary							
Test Specification	Test Criteria		Test Result	Pass/Fail			
	Static Strength (Dorsal D-ring) $3600 \text{ Lbf} \ge 1 \text{ Minute}$ 3638.0 Lbf	3638.0 Lbf	Pass				
ANSI Z359.11-2021 4.3.5	Static Strength (Dorsal D-ring)	Harness Shall Not Release Test Torso	Did Not Release	Pass			
	Adjuster Slippage	Slippage <u><</u> 1"	0.28"	Pass			
	Tear Distance (Buckle)	Shall Not Tear a Distance > 1" or Adjacent Eyelet	Did Not Tear Through	Pass			
	Tearing	Straps Shall Not Show Any Signs of Tearing	Did Not Tear	Pass			



This laboratory is accredited with the recognized International Standard ISO/IEC 17025:2017. This accreditation demonstrates technical competence for a defined scope and the operation of a laboratory quality management system (refer to the joint ISO-ILAC Communique dated January 2009). FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test results.



1306 S. Alameda Street, Compton, CA 90221-4803 Tel: (323) 752-0060 www.falltech.com

FallTech Test Report							
Test Report No.	PC-2288	Rpt. Date	7/8/2021	Rpt. Rev	Rev Date		
Report Prepared For	FallTech	_					
Initiated By	Dan Redden	Test Specific	cation(s)	ANSI Z359.11-2021: 4.3.5, 4.3.3, 4.3.4, 4.3.6			
Part No.	81293DM			Part No. Revision	А		
Part Description	FT-One Fit FBH 3D Standard Non-belted, Medium, TB Legs/QC Chest						
Test Request No.	PC-2288			Date Complete	7/7/2021		
Test Summary (Continued)							
Test Specification	Test	Criteria		Test Result	Pass/Fail		
	Static Strength (Dorsal D-ring)	3600 Lbf <u>></u> 1 M	linute	3641.7 Lbf	Pass		
	Static Strength (Dorsal D-ring)	Harness Shall N Test Torso	Not Release	Did Not Release	Pass		
ANSI Z359.11-2021 4.3.5	Adjuster Slippage	Slippage <u><</u> 1"		0.28"	Pass		
4.3.3	Tear Distance (Buckle)	Shall Not Tear 1" or Adjacent		Did Not Tear Through	Pass		
	Tearing	Straps Shall No Signs of Tearin	•	Did Not Tear	Pass		
	Static Strength (Dorsal D-ring)	3600 Lbf <u>></u> 1 M	linute	3644.9 Lbf	Pass		
	Static Strength (Dorsal D-ring)	Harness Shall Not Release Test Torso		Did Not Release	Pass		
ANSI Z359.11-2021 4.3.5	Adjuster Slippage	Slippage <u><</u> 1"		0.25"	Pass		
4.3.5	Tear Distance (Buckle)	Shall Not Tear 1" or Adjacent		Did Not Tear Through	Pass		
	Tearing	Straps Shall Not Show Any Signs of Tearing		Did Not Tear	Pass		
	Static Strength (Side D-rings)	3600 Lbf <u>></u> 1 Minute		3688.3 Lbf	Pass		
	Static Strength (Side D-rings)	Harness Shall Not Release Test Torso		Did Not Release	Pass		
ANSI Z359.11-2021 4.3.5	Adjuster Slippage	Slippage <u><</u> 1"		0.0"	Pass		
	Tear Distance (Buckle)	Shall Not Tear 1" or Adjacent		Did Not Tear Through	Pass		
	Tearing	Straps Shall No Signs of Tearin		Did Not Tear	Pass		
	Static Strength (Side D-rings)	3600 Lbf <u>></u> 1 M	3600 Lbf ≥ 1 Minute 3644.3 Lb		Pass		
	Static Strength (Side D-rings)	Harness Shall Not Release Test Torso		Did Not Release	Pass		
ANSI Z359.11-2021 4.3.5	Adjuster Slippage	Slippage <u><</u> 1"		0.0"	Pass		
	Tear Distance (Buckle)	Shall Not Tear a Distance > 1" or Adjacent Eyelet		Did Not Tear Through	Pass		
	Tearing	Straps Shall No Signs of Tearin		Did Not Tear	Pass		



This laboratory is accredited with the recognized International Standard ISO/IEC 17025:2017. This accreditation demonstrates technical competence for a defined scope and the operation of a laboratory quality management system (refer to the joint ISO-ILAC Communique dated January 2009). FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test results.



1306 S. Alameda Street, Compton, CA 90221-4803 Tel: (323) 752-0060 www.falltech.com

FallTech Test Report								
Test Report No.	PC-2288	Rpt. Date	7/8/2021	Rpt. Rev	Rev Date			
Report Prepared For	FallTech							
Initiated By	Dan Redden	Test Specification(s) ANSI Z359.11-2021: 4.3.5, 4.3.3, 4.3.4, 4.						
Part No.	81293DM	Part No. Revision						
Part Description	FT-One Fit FBH 3D Standa	rd Non-belted, M	edium, TB Le	gs/QC Chest				
Test Request No.	st Request No. PC-2288 Date Complete 7/7/2021							
Test Summary (Continued)								
Test Specification	Test	Criteria		Test Result	Pass/Fail			
	Static Strength (Side D-rings)	3600 Lbf ≥ 1 Minute 3662.8 Lbf		Pass				
	Static Strength (Side D-rings)	Harness Shall N Test Torso	lot Release	Did Not Release	Pass			
ANSI Z359.11-2021 4.3.5	Adjuster Slippage	Slippage <u><</u> 1"		0.0"	Pass			
	Tear Distance (Buckle)	Shall Not Tear 1" or Adjacent		Did Not Tear Through	Pass			
	Tearing	Straps Shall No Signs of Tearin	•	Did Not Tear	Pass			
	Dynamic Performance Dorsal D-ring (Feet First)	Peak Impact Load ≥ 3600 Lbf		4960.8 Lbf	Pass			
	Dynamic Performance Dorsal D-ring (Feet First)	Harness Shall Not Release Test Torso		Did Not Release	Pass			
ANSI Z359.11-2021 4.3.3	Dynamic Performance Dorsal D-ring (Feet First)	Remain Suspended for <u>></u> 5 Minutes		5 Minutes	Pass			
4.3.3	Dynamic Performance Dorsal D-ring (Feet First)	Angle at Rest <u><</u> 30°		2.2°	Pass			
	Dynamic Performance Dorsal D-ring (Feet First)	At Least One Fall Arrest Indicator Shall Deploy		Visibly and Permanently Deployed	Pass			
	Dynamic Performance Dorsal D-ring (Feet First)	Harness Stretch Shall Not Exceed 18"		10.5"	Pass			
	Dynamic Performance Dorsal D-ring (Feet First)	Peak Impact Lo ≥ 3600 Lbf	bad	4689.3 Lbf	Pass			
	Dynamic Performance Dorsal D-ring (Feet First)	Harness Shall Not Release Test Torso		Did Not Release	Pass			
ANSI Z359.11-2021 4.3.3	Dynamic Performance Dorsal D-ring (Feet First)	Remain Suspended for <u>></u> 5 Minutes		5 Minutes	Pass			
4.3.3	Dynamic Performance Dorsal D-ring (Feet First)	Angle at Rest ≤ 30°		1.9°	Pass			
	Dynamic Performance Dorsal D-ring (Feet First)	At Least One Fall Arrest Indicator Shall Deploy		Visibly and Permanently Deployed	Pass			
	Dynamic Performance Dorsal D-ring (Feet First)	Harness Stretc Exceed 18"	h Shall Not	10.4"	Pass			



This laboratory is accredited with the recognized International Standard ISO/IEC 17025:2017. This accreditation demonstrates technical competence for a defined scope and the operation of a laboratory quality management system (refer to the joint ISO-ILAC Communique dated January 2009). FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test results.

FLT-08 Rev. J Page 3 of 14



1306 S. Alameda Street, Compton, CA 90221-4803 Tel: (323) 752-0060 www.falltech.com

FallTech Test Report							
Test Report No.	PC-2288	Rpt. Date 7/8/2021 Rpt. Rev Rev Date					
Report Prepared For	FallTech						
Initiated By	Dan Redden	Test Specific	cation(s)	ANSI Z359.11-2021: 4.3.5, 4.3.3, 4.3.4, 4.3			.3.4, 4.3.6
Part No.	81293DM			Part No. Revision A			
Part Description	FT-One Fit FBH 3D Standar	d Non-belted, N	ledium, TB Leo	gs/QC Chest			
Test Request No.	PC-2288			Date Compl	ete	7/7/2021	
Test Summary (Continued)							
Test Specification		Criteria		Test R	esult	Pass	/Fail
	Dynamic Performance Dorsal D-ring (Feet First)	Peak Impact Lo <u>></u> 3600 Lbf	bad	4771.2	2 Lbf	Ра	SS
	Dynamic Performance Dorsal D-ring (Feet First)	Harness Shall I Test Torso	Not Release	Did Not F	Release	Ра	SS
ANSI Z359.11-2021 4.3.3	Dynamic Performance Dorsal D-ring (Feet First)	Remain Susper Minutes	nded for <u>></u> 5	5 Min	utes	Ра	SS
4.5.5	Dynamic Performance Dorsal D-ring (Feet First)	Angle at Rest <u><</u> 30°		3.4	0	Ра	SS
	Dynamic Performance Dorsal D-ring (Feet First)	At Least One Fall Arrest Indicator Shall Deploy		Visibly and Pe Deplo		Ра	SS
	Dynamic Performance Dorsal D-ring (Feet First)	Harness Stretch Shall Not Exceed 18"		10.2	2"	Ра	SS
	Dynamic Performance Dorsal D-ring (Head First)	Peak Impact <u>></u> 3,600 Lbf or 72" Free Fall		72" Fre 2603.7		Ра	SS
	Dynamic Performance Dorsal D-ring (Head First)	Harness Shall Not Release Test Torso		Did Not F	Release	Ра	SS
ANSI Z359.11-2021 4.3.4	Dynamic Performance Dorsal D-ring (Head First)	Remain Suspended for <u>></u> 5 Minutes		5 Min	utes	Ра	SS
	Dynamic Performance Dorsal D-ring (Head First)	Angle at Rest <u><</u> 30°		1.5°		Ра	SS
	Dynamic Performance Dorsal D-ring (Head First)	At Least One F Indicator Shall		Visibly and Pe Deplo		Ра	ss
	Dynamic Performance Dorsal D-ring (Head First)	Peak Impact ≥ 3,600 Lbf 72" Free fall or 72" Free Fall 2631.5 Lbf			Ра	SS	
	Dynamic Performance Dorsal D-ring (Head First)	Harness Shall Not Release Test Torso		Did Not F	Release	Ра	SS
ANSI Z359.11-2021 4.3.4	Dynamic Performance Dorsal D-ring (Head First)	Remain Suspended for ≥ 5 Minutes		5 Min	utes	Ра	ss
	Dynamic Performance Dorsal D-ring (Head First)	Angle at Rest <u><</u> 30°		7.1	0	Ра	SS
	Dynamic Performance Dorsal D-ring (Head First)	At Least One F Indicator Shall		Visibly and Pe Deplo		Ра	SS



This laboratory is accredited with the recognized International Standard ISO/IEC 17025:2017. This accreditation demonstrates technical competence for a defined scope and the operation of a laboratory quality management system (refer to the joint ISO-ILAC Communique dated January 2009). FallTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test results.



1306 S. Alameda Street, Compton, CA 90221-4803 Tel: (323) 752-0060 www.falltech.com

FallTech Test Report							
Test Report No.	PC-2288	Rpt. Date	7/8/2021	Rpt. Rev		Rev Date	
Report Prepared For	FallTech						
Initiated By	Dan Redden Test Specification(s) ANSI Z359.11-2021: 4.3.5, 4.3.			4.3.5, 4.3.3, 4	4.3.4, 4.3.6		
Part No.	81293DM			Part No. Revision A			
Part Description FT-One Fit FBH 3D Standard Non-belted, Medium, TB Legs/QC Chest							
Test Request No.	PC-2288		Date Complete 7/7/2021				

Test Summary (Continued)							
Test Specification	Test	Pass/Fail					
	Dynamic Performance Dorsal D-ring (Head First)	Peak Impact <u>></u> 3,600 Lbf or 72" Free Fall	72" Free fall 2878.0 Lbf	Pass			
ANCI 7250 44 2024	Dynamic Performance Dorsal D-ring (Head First)	Harness Shall Not Release Test Torso	Did Not Release	Pass			
ANSI Z359.11-2021 4.3.4	Dynamic Performance Dorsal D-ring (Head First)	Remain Suspended for ≥ 5 Minutes	5 Minutes	Pass			
	Dynamic Performance Dorsal D-ring (Head First)	Angle at Rest <u><</u> 30°	3.8°	Pass			
_ ,		At Least One Fall Arrest Indicator Shall Deploy	Visibly and Permanently Deployed	Pass			
ANSI Z359.11-2021 4.3.6	Fall Arrest Indicator Test (Dorsal D-ring)	At Least One Fall Arrest Indicator Shall Deploy	Visibly and Permanently Deployed	Pass			
ANSI Z359.11-2021 4.3.6	Fall Arrest Indicator Test (Dorsal D-ring)	At Least One Fall Arrest Indicator Shall Deploy	Visibly and Permanently Deployed	Pass			
ANSI Z359.11-2021 4.3.6	Fall Arrest Indicator Test (Dorsal D-ring)	At Least One Fall Arrest Indicator Shall Deploy	Visibly and Permanently Deployed	Pass			

Conclusion

Based upon the samples provided to the Lab:

FallTech P/N 81293DM Rev. A meets the requirements of ANSI Z359.11-2021

Report Signatories and Approval					
Lab Quality Manager	Jay Sponkolz	Date	7/8/2021		
Witnessed by	Not Required	Date	N/A		



This laboratory is accredited with the recognized International Standard ISO/IEC 17025:2017. This accreditation demonstrates technical competence for a defined scope and the operation of a laboratory quality management system (refer to the joint ISO-ILAC Communique dated January 2009). FollTech Testing Laboratory allows for a +/- 5% tolerance on dynamic and static strength test results.